2017 Arctic Cat STAMPEDE LTD EPS INFERNO RED (U2017S2W1SUSN) Steering Rack Assembly

Change Assembly
Reset Zoom In Zoom Out
Diagrams Shown are for U.S. Models

Steering Rack Assembly

Prices shown are USD

Ref#
 Part
Price
Qty
 
32
RACK,STEERING,MAVAL
33
SVC-TIE ROD END
34
SVC-NUT,JAM
35
SVC-KIT,BELLOWS & CLAMPS
36
SOCKET HEAD CAP SCR 8mm-1.25 X 90
37
NUT,HXFL,PLS,LK,M8X1.25
38
BOLT, HXFL,M8-1.25 X 20
39
NUT,PLS,LK, M12-1.5
42
LOWER,INT,SHAFT
43
HHCS,M8 X 1.25 X 50MM,PC 10.9
44
NUT,HXFL,PLS,LK,M8X1.25
45
FLG HEAD CAP SCREW,M10X1.5X45MM
46
NUT,FLHD,PLSLK,M10 X 1.5,PC8

About Polaris Parts House

We're the source for any Polaris Parts you may need - Covers, Accessories, or any Replacement Parts!

Polaris Parts House is owned and operated by Babbitt's Online. This site is dedicated to selling OEM Polaris ATV parts, snowmobile parts, Ranger parts and RZR parts. You can easily find the parts through our parts diagrams after finding the appropriate category above.

Search By Part Number

If you know the part number of the Polaris part you're looking for, enter it below.

Part Number:

Division of BabbittsOnline.com

Order & Return Policy | Risk Free Apparel Exchange Policy

©2012-2020 All Rights Reserved. Babbitt's Online also sells Arctic Cat parts, Honda parts, Honda Generators, Kawasaki parts, KTM parts, Suzuki parts and Yamaha parts through our Partshouse brand as well as at our flagship site Babbitt's Online. Site Powered by vNext Technologies, Inc.

Babbitt's Sports Center | (231) 737-4542 | 3712 Airline Rd, Muskegon MI 49444